



TEST REPORT



AB-0505-T

72233050240

11-23

	LAB LOCATION: TURKEY
	SERVICE TYPE: REGULAR
	LAB NUMBER: (7223)305-0240
	DATE IN: November 01, 2023
	RE-CONFIRMATION DATE: November 08, 2023
	DATE OUT: November 08, 2023
	NO. OF WORKING DAYS: 4.0
MATERIAL SUBMITTED	: BATI KİPAŞ KAĞIT SAN. VE TİC. A.Ş. (Address: Karacasu Karaziyaret mah. Fatih Sultan Mehmet cad. No: 1/A Dulkadiroğlu/Kahramanmaraş) (Attn. : Yudum ÖZER, yozer@batikipas.com.tr)
BUYER	: /
SUPPLIER REFERENCE	: Po No: / Model No: Paper And Carton Group
SAMPLE DESCRIPTION	: KDB, KTB, c WTTL, WTTL, KRF, MRK
COLOUR	: /
COUNTRY OF ORIGIN	: TURKIYE

C/N GK/GGY

BV CPS Test Laboratuvarları Ltd. Sti. accredited by TÜRKAK under registration number AB-0505-T for TS EN ISO/IEC 17025:2017 as test laboratory. Turkish Accreditation Agency (TURKAK) is a signatory to the European co-operation for Accreditation (EA) Multilateral Agreement (MLA) and to the International Laboratory Accreditation Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test reports.

BV CPS TEST LABORATUVARLARI LTD. STI.
BUREAU VERITAS CONSUMER PRODUCTS SERVICES
Yalcin Kores Cad. No:22 Erdinc Binalari
A Blok 1.Kule 1.Kat 34209 Gunesli, Istanbul / Turkey
Tel:+90.212.494 35 35 Fax:+90.212.494 35 60
email:info.turkey@bvcpss.com.tr
website: www.bureauveritas.com/cps

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions>, and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. Statements of conformity are based on simple acceptance criteria without taking measurement uncertainty into account, unless otherwise requested in writing. You have 60 days from the date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents. Testing reports without signature are not valid. BV CPS Test Laboratories is not responsible for deviations for the accuracy of the information provided by the customer that may affect the validity of the test results. Test results given in this test report represent only the sample(s) delivered to the laboratory, as sent to BV CPS Test Laboratories by the client/vendor via courier, cargo and/or manual delivery. No sampling is performed by BV CPS Test Laboratories.



**BUREAU
VERITAS**

AB-0505-T

72233050240

11-23

SUMMARY OF TEST RESULTS

TEST PERFORMED	PASS	FAIL	DATA
Heavy Metals Content in Packaging or Packaging Materials*	X		
* TURKAK Accredited- See Appendix A			

*= The reported expanded uncertainty is based on the standard uncertainty multiplied by a coverage factor of $k=2$, providing a level of confidence of approximately 95%. Unless otherwise is specified, the uncertainty of measurement has not been taken into account when assessing pass/fail of the sample against the requirements of the standard. In case consideration of measurement uncertainties when assessing pass/ fail limits, some results may be in borderline. Information on uncertainty is contained in appendix A on this report.

REMARK:

I. If there are questions or concerns on this report, please contact:

+90 212 494 35 35

gaye.yildiz@bureauveritas.com

II. The test method(s) and requirement(s) used are based on vendor's submitted test method(s) and requirement(s).

**Bureau Veritas Consumer Products Services Turkey
BV CPS Test Lab. Ltd. Sti.**

**Gaye Gizem Yıldız
Asst. Client Team Lead**

**Hasan Altingul
Operation Manager - CS & Support**



**BUREAU
VERITAS**

AB-0505-T

72233050240

11-23

SAMPLE DESCRIPTION ASSIGNED BY LABORATORY:

Test Item	Sample Description
I001	KIPAS KRAFTLINER 270g/m
I002	MARKRAFT MRK 130 g/m
I003	WHITE TOP TESTLINER 135 g/m
I004	KIPAS DUPLEX BOARD(KDP) 200 g/m
I005	KIPAS TRIPLEX BOARD(KTB) 300 g/m
I006	COATED WHITE TOP TESTLINER CWTTL 180 g/m

Original Sample Photo



- END OF REPORT-